PIPE MAC™ PARTS (783230)

3 ltem Part No. Description Qty
1 783231 BASE WELDMENT - PIPE MAC 1
2 783235 UPRIGHT TUBE 4
A 3 783242 VEE END WELDMENT 2
4 779008 6" SWIVEL CASTER - MAC RACK 2
5 779009 HD RIGID CASTER 6" 4
6 771060 SCREW, HHC 3/8-16 X 1-1/4" 8
7 771107 SCREW, HHC 3/8-16 X 1" 16
] 8 772355 NUT, INSERT LOCK 3/8-16 24
9 773040 WASHER, FLAT 3/8 24
10 779222 | TIE DOWN STRAP 14-21" (NOT SHOWN) 1
5]
9
5]
9 8




